Note: This is a reference cited in AP 42, Compilation of Air Pollutant Emission Factors, Volume I Stationary
Point and Area Sources. APA42 is located on the EPA web site at www.epa.gov/ttn/chief/ap42/

The file name refers to the reference number, the AP42 chapter and section. The file name
"ref02_c01s02.pdf" would mean the reference is from AP42 chapter 1 section 2. The reference may be
from a previous version of the section and no longer cited. The primary source should always be checked.


EPA
Text Box
Note: This is a reference cited in AP 42, Compilation of Air Pollutant Emission Factors, Volume I Stationary Point and Area Sources.  AP42 is located on the EPA web site at www.epa.gov/ttn/chief/ap42/
[...]
Particle Size Distribution of the Uncontrolled

Particulate Emissions from the Incinerator (Baghouse
Test Runs)

..............................................

Particle Size Distribution of Particulate Emissions from
the Scrubber ....... ... Lo
Particulate Removal Efficiency by SASS Train Size

Fraction for the Scrubber

-------------------------------

Particle Size Distribution of Partifulate Emissions from
the Baghouse

Particulate Removal Efficiency by SASS Train Size
Fraction for the Baghouse ............ ... .. ... .. ...
Rank Order Diagram of Uncontrolled Trace Metals
Emissions vs. Sludge Feed Concentration .................
Average Enrichment Ratios for the Uncontrolled
Incinerator Emissions (Baghouse Test Runs) ..............

Average Enrichment Ratios for the Uncontrolied
Incinerator Emissions (Scrubber Test Runs) ..............

vii

11
12

14

34

35

36

37

39

40

47

48

49



18

19

20

21

22

23

24

25

26

27

28
29
30

31

32

33

34

35

LIST OF FIGURES (CONTINUED)

Particle Size Distributions of Cadmium and Nickel in the

Uncontrolled Incinerator Emissions .......................

Particle Size Distributions of Titanium and Zinc in the

Uncontrolled Incinerator Emissions ..................... ..

Rank Order Diagram of Scrubber Trace Metals Emissions vs.
Sludge Feed Concentrations ............................ ..

Average Enrichment Ratios for the Controlled Scrubber

Emissions ...

Particle Size Distributions of Cadmium and Nickel in the

Controlled Scrubber Emissions ......................... .

Particle Size Distributions of Titanium and Zinc in the

Controlled Scrubber Emissions ........................ ..

Rank Order Diagram of Baghouse Trace Metals Emissions vs.
Sludge Feed Concentration .................. ... . .. . .

Average Enrichment Ratios for the Controlled Baghouse
Emissions

Particle Size Distributions of Cadmium and Nickel in the
Controlled Baghouse Emissions

Particle Size Distributions of Titanium and Zinc in the
Controlled Baghouse Emissions

Continuous Oxygen Monitoring Data (Scrubber Test 2,3,4)
Continuous Oxygen Monitoring Data (Scrubber Test 6,7,8)

Continuous Carbon Monoxide Monitoring Data

(Scrubber Test RUNS) o

Continuous Carbon Monoxide Monitoring Data

(Baghouse Test L

Continuous Carbon Dioxide Monitoring Data
(Scrubber Test Runs)

Continuous Carbon Dioxide Monitoring Data

(Baghouse Test Runs) ................. ... .. ... ...

Continuous Sulfur Dioxide Monitoring Data

(Scrubber Test Runs ................... ... ... ...

Continuous Sulfur Dioxide Monitoring Data

(Baghouse Test T

viii

ooooooooooooooooooooooooooooooooooooooooooooooo

ooooooooooooooooooooooooooo

ooooooooooooooooooooooooooo

oooooooooooooooooooooooooooooooooooo

51

52

61

62

67

68

74

75

77

89

90

91

92

93

94



36

37

38

39

40
41

42

Continuous Nitrogen Oxides Monitoring Data
(Scrubber Test Runs) .................. ... .. ... 95

Continuous Nitrogen Oxides Monitoring Data
(Baghouse Test Runs) ................0. . ............. . . 96

Continuous Total Hydrocarbons Monitoring Data
(Scrubber Test Runs) ............ et eeee ettt 97

Continuous Total Hydrocarbon Monitoring Data

(Baghouse Test RURS) e 98
Source Assessment Sampling Train SASS Schematic ......... 101
Sample Handling and Transfer - Nozzle, Probe,

Cyclones, and Filter ..............0 00 ... 00 . ... 107
Sample Handling and Transfer - SASS Impingers ........... 108

ix



NUMBER
1

O W ~N OO0 ;O & w

10
11
12
13

14

15

16

17

LIST OF TABLES

MEAN INCINERATOR OPERATING PARAMETERS DURING THE SCRUBBER
TESTRUNS .o T

MEAN INCINERATOR OPERATING PARAMETERS DURING THE BAGHOUSE
TESTRUNS ..o e

MEAN HEARTH TEMPERATURES DURING THE SCRUBBER TEST RUNS ..
MEAN HEARTH TEMPERATURES DURING THE BAGHOUSE TEST RUNS ..
ICAP ANALYSES OF THE SLUDGE FEED SAMPLES ................
RANKED LIST OF METALS IN SLUDGE [ 331
SCRUBBER OPERATING DATA ....................... ...

ooooooooooooooooooooooooooooooooo

ooooooooooooooooooooooooooooooooooooooooooooooooooo

PARTICULATE MASS CONCENTRATIONS BY SASS SIZE FRACTION ...
TOTAL PARTICULATE REMOVAL EFFICIENCIES ..................
PARTICULATE REMOVAL EFFICIENCIES BY SASS SIZE FRACTION ..

UNCONTROLLED TRACE METAL EMISSIONS FROM THE INCINERATOR
(SCRUBBER TEST RUNS) ........................o
UNCONTROLLED TRACE METAL EMISSIONS FROM THE INCINERATOR

(BAGHOUSE TEST RUNS) ....................... ...

RANKED LIST OF METAL CONCENTRATIONS IN THE UNCONTROLLED
INCINERATOR EMISSIONS ............................ ..

PARTIGULATE MATTER ENRICHMENT RATIOS FOR THE UNCONTROLLED
INCINERATOR EMISSIONS (SCRUBBER TEST RUNS) ..............

PARTICULATE MATTER ENRICHMENT RATIOS FOR THE UNCONTROLLED
INCINERATOR EMISSIONS (BAGHOUSE TEST RUNS) ..............

20
21
21
23
24
25
27

30
31
32
32

42

43

44

45

46



18

19

20
21

22

23
24

25

26
27

28

29
30

31

32

33

34
35
36

37

AVERAGE TRACE METALS PARTICLE SIZE DISTRIBUTION IN THE
UNCONTROLLED INCINERATOR EMISSIONS (SCRUBBER TEST RUNS) .

AVERAGE TRACE METALS PARTICLE SIZE DISTRIBUTION IN THE
UNCONTROLLED INCINERATOR EMISSIONS (BAGHOUSE TEST RUNS) .

CONTROLLED TRACE METALS EMISSIONS FROM THE SCRUBBER .....

RANKED LIST OF METAL CONCENTRATIONS IN THE CONTROLLED
SCRUBBER EMISSIONS ............................ ..

PARTICULATE MATTER ENRICHMENT RATIOS FOR THE CONTROLLED
SCRUBBER EMISSIONS .......................... ... ...~

SUMMARY OF TRACE METALS REMOVAL EFFICIENCIES FOR THE
SCRUBBER ....................... ..o

AVERAGE TRACE METALS PARTICLE SIZE DISTRIBUTIONS FOR THE
CONTROLLED SCRUBBER EMISSIONS ..................... ..

RANKED LIST OF METAL CONCENTRATIONS IN THE CONTROLLED
BAGHOUSE EMISSIONS ........................ ...

- PARTICULATE MATTER ENRICHMENT RATIOS FOR THE CONTROLLED

BAGHOUSE EMISSIONS

oooooooooooooooooooooooooooooooooooooo

SUMMARY OF TRACE METALS REMOVAL EFFICIENCIES FOR THE
BAGHOUSE

oooooooooooooooooooooooooooooooooooooooooooooooo

AVERAGE TRACE METALS PARTICLE SIZE DISTRIBUTIONS FOR THE
CONTROLLED BAGHOUSE EMISSIONS .................... .-

COMPARISON OF BAGHOUSE AND SCRUBBER REMOVAL EFFICIENCIES
FOR SELECTED METALS

-------------------------------------

TOTAL SOLIDS AND VOLATILES CONTENT DATA FOR THE PROCESS

SAMPLE

oooooooooooooooooooooooooooooooooooooooooooooooooo

----------------------

MEAN VALUES AND STANDARD DEVIATIONS OF THE CONTINUOUSLY

MONITORED COMBUSTION GASES AT THE INCINERATOR OUTLET
LOCATION

oooooooooooooooooooooooooooooooooooooooooooooooo

DISPERSION MODELING PARAMETERS FOR THE SCRUBBER AND A
FULL SCALE BAGHOUSE

-------------------------------------

x1

53

54
55

56

58
59

60

64
65

66

70
71

72

73

80

81

84

85

86

87



38
39
40

SASS TRAIN IMPINGER SYSTEM REAGENTS
MINIMUM DETECTION LIMITS OF THE ICAP

xii

.....................

--------------------



SECTION 1
INTRODUCTION

TEST PROGRAM OBJECTIVES

The objective of this research project was to determine the total
particulate and trace metals removal efficiency of a fabric filter (i.e.,
baghouse) installed on a multiple hearth incinerator burning sewage sludge.
To accomplish this objective, a pilot-scale baghouse was installed on a

The field sampling program consisted of a set of six valid test runs.
During each test run, particulate sampling of the uncontrolled emissions from
the incinerator (baghouse inlet Tocation) was performed simultaneously with
particulate sampling of the controlled emissions from either the scrubber or
the baghouse. Three test runs were performed on the baghouse, and three test
runs were performed on the scrubber. Source Assessment Sampling System
trains (i.e., SASS trains) were used for the particulate sampling. Particu-
Tate matter samples captured in the various SASS train size fractions were
analyzed individually for metals content using Inductively Coupled Argon

Samples of sludge feed, bottom ash, and baghouse dust were obtained for
each test run and analyzed for metals using ICAP. Continuous monitoring of
s0,, NO,, cO, CO,, 0., and total hydrocarbons was performed at the incinera-
tog outfet locat?on auring each test run. Process data for the incinerator,
scrubber, and baghouse were also obtained. Sampling for volatile organic
emissions from the scrubber was performed during three test runs using a
volatile organic sampling train (VOST). Data for the VOST tests are

summarized in a separate report. The remainder of the data are summarized in
this report.

PROCESS DESCRIPTION

This section describes the host facility, the multiple hearth sewage
sludge incinerator, the wet scrubber system, and the mobile baghouse system.



Facility Description

The host plant is a 14 mgd wastewater treatment plant. Approximately
70 percent of the treatment plant influent is municipal wastewater, and the
remaining 30 percent is industrial wastewater. A military installation near
the plant is the primary industrial source of metals in the influent
wastewater.

The treatment plant influent is processed as shown in Figure 1.
Treatment steps include screening, grit removal, primary clarification,
aeration, f]occu]ation/secondary clarification, and disinfection with
chlorine. Sludges are removed from both the primary and secondary clarifiers.
The primary and secondary sludges are pumped to the solids processing system,
which is shown in Figure 2. Primary sludge is thickened by chemical addition
and gravity thickening, while secondary sludge is thickened by chemical
addition and flotation thickening. The chemical thickening agents used at
the host plant are aliphatic polyelectrolyte polymers. The thickened primary
and secondary sludges are combined, after which they can either be sent to an
anaerobic digestion unit for volume reduction and fuel gas production, or
they can be sent directly to a sludge storage tank with no digestion.

Digested or undigested sludge is sent from the storage tank to the final
dewatering system. The sludge is dewatered using aliphatic polyelectrolyte
polymer addition followed by centrifugation. Dewatered sludge is transferred
by belt conveyor from the centrifuges to the incinerators. During the

scrubber and baghouse tests, only digested sludge was fired in the incinerator
that was tested.

Incinerator Description

The plant operates two multiple hearth sewage sludge incinerators,
designated by the plant as the No. 1 and No. 2 units. The incinerators are
not operated simultaneously. Typically one of the incinerators burns sludge
for 2-3 weeks, followed by a 7 to 10-day period of no burning. The alternate
incinerator is generally used when the next "burn cycle" begins.

The No. I unit was tested in this program. It is a six-hearth
incinerator designed by Envirotech with a sludge feed capacity of 3,400 kg/hr
(7,500 1b/hr) wet sludge. Emissions from the incinerator are controlled by
a cyclone/wet scrubber system consisting of two cyclones followed by a water
quench unit, a venturi scrubber, and an impingement tray scrubber. A

schematic diagram of the incinerator and wet scrubber system is shown in
Figure 3.

The heating value and moisture content of the sludge do not allow for
autogenous burning. Gas produced by the anaerobic digester and No. 2 fuel
0i1 are burned in the incinerator as supplemental fuel. The auxiliary fuel

firing rates are adjusted to maintain the desired temperature profile within
the incinerator.



911S ISOH 9y} J04 weuberq MO[4 JusuIedU| U9IEMIISEM T 24nblL4

3189 fow
(g _ -
t NUNLN o "
vpv_\v &
BNIVINYH
@ 4 %ﬁt SO0 O’h
| — ﬁH”WHMMﬂv. saigs —
Y L) ~
Q[ Qv
i e : F .
S | R
T %&uw. noLVaaY - s B PR »..nws!

TN I ! | .
- AR W W L wgifhe TSR



"X

s

ANIMING O




W33SAS J403eddULIU] Y] 4O weabeiq oryewsayds ¢ a4nb | 4

Iy
Bujioo)
Heyg
umopmoig Aun|g
Jeqqnio iy
eqamos ysy woyog uojisnquio)n
QQG hho anQ.—OC_O:— aCO.DE(
ue4 Jeqqniog
i 1oy Heiqg pedanpuy - 1*
ouqey . :
Jeqqniog Aes) ‘ uoNsNQWO
[\ juebuiduy 68D J8}8e0)q — W | u< 2
- ] } NO 1eng ——» Bujl00D yeys
Jojeieujou)
Jeqqniog 0j0Aoey YueeH
m w . « Hnjuea yoien euojohn ejdpinw
1 pee
el
io1em ebpn|g
leqqniog hr
- y
Y 689 j8[INQ
80UO|2AD 10jeJ8UldU|
el S
¥08ig 04 Jjy Buj1009 yeuys pejeen '
Y
(tennQ 1eqqniog)

3oeIS 0}



The targst tempsrature for the gas leaving theoupper hearth éHearth
No. 1) is 380°C (720°F), with a range of 315 to 480°C (600 to 900 F). The
sludge combustion zone is normally maintained on Hearth No. 3.

Combustion air fed to the incinerator can be either at ambient
temperature or a preheated temperature, depending on operator preference.
The preheated combustion air is supplied by recycling a portion of the heated
air leaving the rabble arm shaft cooling air system. The design flow of the
shaft cooling air is approximately 140 scmm (5,000 scfm). During the test
program, all shaft cooling air was vented out the stack. A1l combustion air
fed to the incinerator was ambient air supplied by a forced draft fan. The
total amount of combustion air fed to the incinerator varies with fuel flow
rate, opacity limitations, furnace draft, and other operating parameters.
According to plant personnel, the oxygen content of the flue gas at the
incinerator outlet (i.e., furnace breeching) is 13 to 17 percent 0 (wet
basis) as measured by plant monitoring equipment. Lower excess aig levels
are not achievable because of the onset of significant opacity when the
oxygen content is less than 13 to 17 percent 0,. The plant normally
maintains an in-situ flue gas oxygen analyzer gt the furnace breeching, but
this instrument was not operating during the test program. The incinerator
is Timited to 20 percent opacity by the Federal New Source Performance
Standards (NSPS) for sewage sludge incinerators. Furnace draft at the
breeching outlet is maintained at approximately -0.04 kPa (-0.15 in HZO).

Bottom ash produced by the incinerator is screw conveyed out of the
incinerator into a bucket elevator, which carries the ash about 40 feet
vertically. The ash is then screw conveyed to a large hopper that is used
for intermediate storage prior to disposal. Design specifications for the
incinerator indicate that approximately 250 kg/hr (550 1b/hr) of bottom ash
are produced when the sludge feed rate to the incinerator is 3,400 kg/hr
(7,500 1b/hr) wet sludge. Incinerator operating data monitored reguiarly by
the host plant include the wet sludge feed rate (1b/hr), flue gas oxygen
content at the furnace outlet (% 0,, wst), draft at the furnace outlet (in.
H,0), individga] hearth temperaturés ("F), and shaft cooling air outlet
tgmperature ("F). In addition, the host plant performs moisture and
volatiles content analyses on a composite sludge sample for each day. The
sample is a composite of 24 hourly samples taken off the sludge feed belt.

Emission Control System Description

Emissions from the tested incinerator are controlled by two cyclones in
series with a water quench unit, a venturi scrubber, and an impingement tray
scrubber. Plant measurements indicate that the cyclones capture about 3.5 kg
of particulate matter per 1,000 kg of dry solids fed to the incinerator. The

particulate matter captured by the cyclones is screw conveyed directly back
into the incinerator.

Exhaust gases from the cyclones pass through a water spray cooling
section in the ductwork and are then sent to the venturi and impingement tray
scrubbers. The spray cooling water, venturi scrubber water, and impingement
tray scrubber water consist of sewage treatment plant effluent that is used
once in the scrubber system and sent back to the treatmen§ plant after use.
The scrubber system uses a total of approximately 4,500 m” (1.2 million
gallons) of treatment plant effluent per day. Approximately two-thirds of



this water is added to the impingement tray scrubber, and most of the
remainder is added to the venturi scrubber. The spray cooler preceding the
venturi scrubber and another spray cooler preceding the impingement tray
scrubber use about 7 percent of the total scrubber system water. The overall
ratio of scrubber water to incigerator exhaust gas (i.e., liquid-to-gas

Pressure drops across the venturi and impingement tray scrubbers are typically